Kennedy/Jenks Consultants

16855 W. Bernardo Dr.
Suite 360

San Diego, CA 92127
(858) 676-3620

(858) 676-3625 (Fax)

Final Facilities Planning Report,
Antelope Valley Recycled Water
Project

8 August 2006

Prepared for

Los Angeles County Waterworks District

No. 40
900 South Fremont Avenue
Alhambra, CA 91803-1331

K/J Project No. 0589030



Table of Contents

LIS OF TADIES . v
IS A ) T T =2 %
IS A Y o] o 1] T Lo T Vi
Section 1: EXeCULIVe SUMMANY ... e 1
1.1 L@ YT = 1
1.2 Benefits of the Recycled Water Facilities Plan ...........c.covvvvvvvvvvvevennnneee. 1
1.3 Facility Planning Considerations................ouvveiiiiiiiiiiiiiiiieiiieeiieeiiieneeennens 1
1.4 Recommended ProjeCE.........oooeiiiii e 1
[...]
further reduce formation of disinfection byproducts such as THMs, AVEK proposed to modify
treatment facilities by June 2006. A five-year review of the effectiveness or failure of the
project will start on October 13, 2009 until the project is terminated. (RWQCB Waiver No.
R6V-2004-(PROPOSED))

Final Facilities Planning Report, Antelope Valley Recycled Water Project 36



Section 4: Wastewater Characteristics and Facilities

4.1 Wastewater Entities

LWRP, PWRP and RWWTP are the three wastewater treatment plants in the Antelope
Valley study area. Figure 5 in Section 2 provides the WRP and WWTP locations. Currently,
these three plants primarily provide secondary treated effluent. The only recycled water that
is treated to a tertiary level is a small percentage of the wastewater at the LWRP through
additional onsite facilities known as AVTTP. Effluent management is challenging in the
Antelope Valley because the area is a closed basin with no river or other outlet to the Pacific
Ocean. Effluent management options are restricted to methods such as reuse, evaporation
and percolation. LWRP, PWRP and RWWTP will all provide tertiary treated effluent with
future upgrades.

4.2 Major Facilities

4.2.1 Lancaster Water Reclamation Facility

LWRP was built in 1959 and is located north of the City of Lancaster. County Sanitation
District No. 14 of Los Angeles County owns, operates and maintains LWRP. The plant
provides primary (via sedimentation) and secondary (via biological stabilization in oxidation
ponds) treatment to all incoming wastewater. A portion of the effluent at LWRP is treated to
a tertiary level, through additional onsite facilities, known as the Antelope Valley Tertiary
Treatment Plant (AVTTP), to a small side-stream of secondary effluent by means of
coagulation, dual-media gravity filtration, phosphorus removal, and chlorination. LWRP,
which has a permitted capacity of 16.0 mgd, treated an average flow of 12.8 mgd in 2002.
Figure 10 presents a schematic of LWRP’s existing treatment facilities. Secondary treated
recycled water produced at the LWRP is either:

e retained in storage reservoirs,
conveyed to Nebeker Ranch for the irrigation of fodder crops,

e conveyed to Piute Ponds to maintain a minimum of 200 wetted acres of habitat and/or
the adjacent Impoundment Areas to create a suitable environment for recreational duck
hunting.

Tertiary treated effluent from the 0.6-mgd-capacity AVTTP is conveyed to Apollo Lakes
Regional County Park (Apollo Park), as shown on Figure 11. The LWRP and AVTTP are
currently regulated by the RWQCB-LR under Waste Discharge Requirements listed as
Board Order R6V-2002-053 adopted in September 2002.

As described in the LWRP 2020 Facilities Plan (May 2004), LWRP will be upgraded and
expanded to increase the primary, secondary and tertiary wastewater treatment, biosolids
handling capacity and effluent management capacity to 21 mgd by 2008 and 26 mgd by
2014. (The improvements from 21 mgd to 26 mgd will be reevaluated in 2010-11 to respond
to any changes in wastewater flow projections or other factors, i.e. increase in municipal
recycled water reuse demands.) Primary treatment upgrades include an influent pump

Final Facilities Planning Report, Antelope Valley Recycled Water Project 37



0L "ON @inBi "€-53 21614 ‘400T AN ‘UB|d SM|IDRY 0Z0T dHAXT®@2IN0S
0€068S0 MM

oljewsyos Juswyeal] BulsIX3 dHAT

uoday Buluue|d sanijioe Asjiep adojejuy
0% "ON 1uIsIq syJomiyeps Ajuno) sajebuy so

SjuB)NSU0) syuar/Apsuusy|

! FYNOSYIS dL LAY OINYNLIH HAMIS
! 501705 ANINTANI OL
i MNVL
LOVINOD
! - NOILYIND2014 R _ INIHOTHO
HHvd
ON0dY

|

NOILVYHLTIL
ALVAING  JLUHOTHIOAH
WONINNY - WNIG0S NOLLVININIQIS IUHOTHIOAAH

nwmaos

SHNYL SHNYL 3DVHOLS
NOILS3OI0 Sanosolg

S038 ONIAHA
sarnosoig

ISN3IH

TYHNLIN DYDY AVSOdSIOASNIAY

>

> NOLYOI1dd¥
SHIOAHISIH aNva
FDVHOLS
SyYINY LNY IVHH3IdNS
ANINANNDENI
{ SONCd 3LNId
JUHOTHIOIAH *  Jguo1HD h IDANTS §
ANoons EQLSTHEE] HIM3IS
JAIXOHOAH WINORNY SHIANVHD LN3NT3NI

LIHD
03LVHIV SHOLNNIWWOD

anll +

(DNIHSIO4) SONOd (0334) sQNOd
NOILYOIXO NOILYQIXO

a

¥

< <+

. . SHNVL . Sdnd h
NOILYLNIWIa3s

SH01YH3V

F2V4HNS AHYHIH m.m_v__ﬂmMﬂU

SHOSSIHdINOD YIWAIOD
Hiy JINDINY




L L "ON @4nbi4
0€068S0 MM

led ojjody 0} d1 I AV Woy
auljadid Jajep) pajokoay pajesas) Atema) Bunsixg

uoday Buluue|d sanijioe Asjjep adojejuy
0% "ON 1oMIsIq syJomiayeps Ajuno) sajebuy so

sjueyNsSuU0) syusr/Apsuusy

L ]

BEUG MRS | CRjETRalg Smpy ek A pasuasy
i jdwiae paadpoaian o oy Al Sim sy
Japun pepckde e Sy By my (o Asesdoud

Limydiol S myj] 51 LSey [eraRpoir LSS u..-.___E
my) P el Y pons yiutdon
-1
LA
B e : ¥
& 2
£ g
H 2 a8
SY¥ I
LHIAMNONMOSMN

BN
FOIRLDLE

ALt

"Z-S3 21nB14 ‘Y00 KB ‘Ueld Sa1M|1De4 0Z0T dYMT:924n0S

Aunon saqebuy s07 pajeiodicouiun

—— — _m”_..wmu_.._m_:_ i0 ___n_._U

. aumn 3

.

m.r i - r
: :
3 It
= il . T r
W : m 3 By m M
¥
i 14 § : :
I & g i §
I 0 Sy
EE auljadid J91ep\ Pa|2AdY
-l M paieai] Alenta) bunsixg
ROLL W
o Ry | {
HoeH
HITEE3N

TR E N B Bnum

A R ET] T By




station, aerated grit channels, primary sedimentation tanks, digestion tanks and drying beds.
The existing 16 mgd oxidation pond secondary treatment facilities will be replaced by a 26
mgd CAS secondary and tertiary treatment facility. Portions of AVTTP will be partially
replaced with more modern tertiary treatment technology. A dechlorination station will be
constructed to improve the quality of effluent discharge to Piute Ponds.

The effluent from the upgraded LWRP will be used for municipal reuse and discharged to
Piute Ponds, Impoundment Areas, Apollo Park, storage reservoirs and agricultural reuse
operations. Land will be acquired to provide the space for storage reservoirs and
agricultural reuse. In addition, the City of Lancaster aims to implement a recycled water
project to distribute 1.5 mgd of LWRP’s tertiary treated recycled water to municipal users.
The recycled water facilities described in this report would accommodate uses over a much
larger area.

4.2.2 Palmdale Water Reclamation Facility

PWRP was built in 1953 with an original capacity of 0.75 mgd. The current permitted
capacity for PWRP is 15.0 mgd. PWRP is located on two sites in an unincorporated County
area, adjacent to the City of Palmdale. County Sanitation District No. 20 of Los Angeles
County owns, operates and maintains PWRP. All wastewater receives primary treatment
(via sedimentation) and secondary treatment (via biological stabilization in oxidation ponds).
Chlorination is also provided by a temporary facility. PWRP treated an average flow of 9.4
mgd in 2004. The secondary treated effluent produced at the plant is either land applied or
used to irrigate trees and fodder crops on land leased from Los Angeles World Airports
(LAWA). Figure 12 is the existing treatment schematic for PWRP.

The RWQCB-LR revised the WDRs for PWRP in 2000, ordering District No. 20 to take
action on suspected groundwater nitrate contamination due to historical land application
practices. Furthermore, RWQCB-LR adopted Cleanup and Abatement Order No. R6V-
2003-056 (CAO) and Cease and Desist Order No. R6V-2004-039 (CDO) in November 2003
and October 2004, respectively. The CAO requires District No. 20 and LAWA to clean up
and abate the elevated nitrate levels identified in the groundwater beneath the land
application sites. The CDO requires District No. 20 to eliminate land application of treated
effluent by October 15, 2008, and complete construction of the new wastewater treatment
and effluent management facilities necessary to prevent the discharge of nitrogenous
compounds to the groundwater at levels that create a condition of pollution or violate the
1994 Water Quality Control Plan for the Lahontan Region (1994 Basin Plan) water quality
objectives, by October 31, 2009.

The Final PWRP 2025 Facilities Plan and Environmental Impact Report (October 2005)
proposes the recommended project to eliminate land application of treated effluent and to
construct new wastewater treatment and effluent management facilities to address the CDO.
The recommendations include increasing PWRP’s capacity from 15.0 mgd to 22.4 mgd by
2013. Existing primary treatment facilities will be expanded, secondary treatment facilities of
oxidation ponds would be replaced with CAS w/ nitrification-denitrification, and tertiary
treatment facilities (filters), permanent disinfection facilities and solids management facility
improvements would be included. Land will be purchased to accommodate the new storage
reservoir construction and agricultural reuse pipeline facilities that should be completed by

Final Facilities Planning Report, Antelope Valley Recycled Water Project 40



FERRIC AIR ANIONIC
CHLORIDE COMPRESSORS POLYMER
INFLUENT Q0]

PUMPS

PRIMARY
SEDIMENTATION
TANKS

INFLUENT
SEWER » \L_(éf/%\\
S > o
COMMINUTORS
AERATED
GRIT
» CHAMBERS »
FERROUS RAW
i € 5 upce
AND DISPOSAL
ha - PUMPS
BIOSOLIDS
DRYING BED BIOSOLIDS ANAEROBIC
STORAGE TANK DIGESTER
SODIUM
HYPOCHLORITE SURFACE
AERATORS
EFFLUENT
PUMPS - -
AGRICULTURAL REUSE —
AND AGRICULTURAL
IRRIGATION ABOVE
AGRONOMIC RATES ‘ ‘
OXIDATION OXIDATION
PONDS PONDS

Source: Final Palmdale Water Reclamation Plant 2005 Facilities Plan and Environmental
Impact Report, September 2005, Figure ES-3.

Kennedy/Jenks Consultants

Los Angeles County Waterworks District No. 40
Antelope Valley Facilities Planning Report

PWRP Existing Treatment Schematic

K/J 0589030
Figure No. 12




2008 and 2009, respectively. Tertiary wastewater will be produced by 2009 and municipal
use of the tertiary treated recycled water is planned with LACWW40 and PWD.

4.2.3 Rosamond Wastewater Treatment Facility

The existing wastewater facilities at RWWTP include the headworks (grinder and influent
pumps) and 15 ponds, which provide treatment (aeration), storage and disposal
(evaporation). Upgrades to RWWTP in 1995 provided the capacity to provide undisinfected
secondary treatment for the wastewater. The current average daily flow at RWWTP is 1.1
mgd, with a capacity of 1.3 mgd. There is no discharge from RWWTP, but treated
wastewater can be used to irrigate non-food bearing trees onsite.

Projected wastewater flows for RWWTP are 1.8 mgd in 2010, and 2.34 mgd in 2018. To
achieve the 1.8 mgd capacity needed in 2010, the proposed upgrades to RWWTP will
increase the primary treatment (grit removal) capacity to 1.8 mgd, continue the operation of
the existing 1.3 mgd secondary treatment pond plant, and add 0.5 mgd of new secondary
and tertiary treatment facilities. The new 0.5 mgd tertiary treatment plant will be constructed
in a manner that the plant can be expanded to handle a total of 1.0 mgd to meet flow
projections of 2.34 mgd in 2018. Proposed plant improvements will provide grit removal,
flow splitting, tie-in to the existing system, an extended aeration reactor basin, one (1)
secondary clarifier, return and waste activated sludge pumping station, chemical feed
facility, filters, ultraviolet disinfection, sludge drying beds, a control building, an effluent
pump station and distribution system improvements.

The proposed treatment plant improvements design is complete and approved by the State
of California; construction will begin when the funding is received. The recycled water will
be of sufficient quality that it meets unrestricted use requirements and may be used for
irrigating the landscapes of freeways, parks, schools, senior complexes and new home
developments.

4.3 Water Quality of Effluent

The water quality of AVTTP effluent is provided in Table 10. Monitoring results and WDR
limits, where applicable, are shown also.

Final Facilities Planning Report, Antelope Valley Recycled Water Project 42



Table 10:

AVTTP Routine Disinfected Tertiary Effluent Monitoring

Results for 2002
Constituent Range Average Permit Limit
Total Coliform, Daily Grab <la-<1 <1 23 (maximum)b
(MPN/100 mL)
Total Coliform, 7-Day Median <l-<1 <1 2.2 (maximum)b
(MPN/100 mL)
Turbidity, 24-Hour Composite (NTU) 0.7-1.4 1.0 N/A
Turbidity, 30-Day Mean (NTU) 0.7-1.6 1.1 2.0 (maximum)
Turbidity, Time > 5 NTU (minutes) 0-0 0 72 (maximum)
MBAS (mg/L) 0.10-0.10 0.10 2 (maximum)
Soluble BOD (mg/L) <2-5 <3 30 (average); 45 (maximum)
Soluble COD (mg/L) 22 -41 26 N/A
Nitrate Nitrogen (mg/L-N) 0.80-8.16 3.50 N/A
Ammonia Nitrogen (mg/L-N) <0.01-18 <03 N/A
Kjeldahl Nitrogen (mg/L-N) 0.2-31 <0.7 N/A

(a) "<x" indicates constituent was not detected, with the detection limit being x.

(b) The number of coliforms must not exceed the permit limit per 100 mL in more than one sample during any 30-

day period.

The effluent mineral characteristics at LWRP, PWRP and RWWTP for 2004 are provided in

Table 11.

Final Facilities Planning Report, Antelope Valley Recycled Water Project

43



Table 11:

Effluent Mineral Characteristics for LWRP, PWRP and RWWTP

Parameter

(Annual Mean Values) Unit LWRP?! PWRP! RWWTP?
Total Dissolved Solids mg/l 548 520 590
Ammonia-N mg/l 15.7 22 32
Calcium mg/| 44 311 NA
Magnesium mg/l 12.3 113 NA
Arsenic mg/l < 0.0022 <0.001 0.007
Barium mg/| 0.014 NA NA
Aluminum mg/I <0.09 NA NA
Cadmium mg/I < 0.0004 < 0.0004 ND
Total Chromium mg/I <0.010 <0.010 ND
Hexavalent Chromium mg/l < 0.0001 NA NA
Cobalt mg/I <0.010 NA NA
Iron mg/l 0.275 NA NA
Lead mg/I < 0.002 < 0.002 0.006
Manganese mg/I 0.019 NA NA
Mercury mg/I < 0.00004 < 0.00004 ND
Nickel mg/l < 0.020 <0.020 ND
Potassium mg/I 17 14.1 NA
Silver mg/I < 0.00036 < 0.00033 ND
Antimony mg/l < 0.0005 < 0.0005 ND
Beryllium mg/I < 0.0007 < 0.0005 ND
Molybdenum mg/l <0.04 NA NA
Thallium mg/l <0.001 <0.001 ND
Vanadium mg/l <0.020 NA NA
Sulfate mg/I 80 69 NA
Chloride mg/l 141 113 98
Total Hardness (as C,CO3) mg/l 127 NA NA
MBAS mg/l 0.1 0.2 7.8
Copper mg/I <0.010 NA 0.043
Selenium mg/l <0.001 NA ND
Sodium mg/l 167 125 NA
Zinc mg/l 0.067 NA 0.440
NA: not available

ND: None detected at DLR.

12004 Annual Reports.

’BSK Analytical Laboratories Certificate of Analysis, Sample Date 07/20/04 of influent sewer.

Final Facilities Planning Report, Antelope Valley Recycled Water Project 44



4.4 Additional Facilities Needed to Comply with Waste
Discharge Requirements

When LWRP, PWRP and RWWTP are upgraded to provide tertiary treated effluent, no
additional treatment facilities will be required to comply with the waste discharge
requirements.

4.5 Sources of Industrial or Other Problem Constituents

Industrial sources of pollutants will be controlled by implementing an industrial pretreatment
program.

4.6 Existing Recycling Activities

As discussed in Section 3.3.4, there is only one current user of tertiary treated recycled
water. A small percentage of the wastewater at the LWRP receives tertiary treatment
through additional onsite facilities known as AVTTP. Tertiary treated effluent from the 0.6-
mgd-capacity AVTTP is conveyed to Apollo Park, where it fills a series of recreational
impoundments that are available to the public. Since the recreational demand exists
primarily between April and October, AVTTP operates only about half of the year.

4.7 Existing Rights to Use of Treated Effluent after
Discharge

LACWWA4O0 is currently in negotiation with County Sanitation Districts of Los Angeles County
(CSDLAC) to purchase the tertiary treated effluent from LWRP and PWRP and receive the
rights for the reuse of the recycled water.

RCSD has the existing rights to use RWWTP’s tertiary treated effluent after discharge since
RCSD owns and operates RWWTP.

4.8 Wastewater flow variations

4.8.1 Seasonal Flow Variation

For 2002 at LWRP, the monthly flow averaged over the winter months (October — March)
was about 0.3 MGD lower than the monthly flow averaged for the summer months (April —
September), despite the majority of the storms occurring in the winter. Figure 13 shows the
monthly flows from January 2002 — December 2002. During the winter months of this year
(January 2002 — March 2002 and October 2002 — December 2002), Lancaster received 2.27
inches of rainfall and during the summer months (April 2002 — September 2002), they
received only 0.03 inches.

For 2004 at PWRP, the monthly flow averaged over the winter months (October — March)